SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 12.90 dB Mode Auto Sweep

14.JAN.2018 21:12:52

@1 AvaPwr (@1 vgPwr
Limit dheck BAES | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20bine
10 dem ﬂ 10 dém -
|
0ds l 0 dem J !
-10 dam ‘ -10 dém
20 dem H‘ dem j
-30 dBm A Ese dmm i
l
soreeet] )| [l LIV .-
40 derm e 7 |lf-+o|em et ]
ettt / M.w. / \'h. e .
-50 dBm " -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  Auimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -35.29 dém -22.29 d& 1.752 GHz 1.755 GHz 100.000 kHz 1.75476 GHz 18.77 dBm -11.23 dB

1,709 GHz 1.710 GHz 30.000 kHz 1,71000 GHz -21.91 dém -8.51 dB 1755 GHz 1756 GHz | 30,000 kHz 175504 GHz 2044 dbm 2344 dB

1,710 GHz 1.713 GHz 100,000 kHz 171027 GHz 19.18 dBm -10.82 dB 1.766 CHz 1.765 GHz 1,000 MHz 1.75609 GHz -35.45 dbm 2246 db

—
i J ra il

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine
10 dem 10 dBm:
J[ e ¥ -...‘\ MMWWW"*\_‘
0 dB } \ dBm: I
-10 dem |10 dem -
SPURIOUS_LINE_ABS | l
-20 dem I -20 dBm l
.30 dem bt st -30 dBm PP,
] w"“‘ww%
L il P,
-40 dBm: —— G ~40 dBm R CENT I
o i AT Bianians CEETS SRR SRR
“s0 dem 50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_L .765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70854 GHz -26.41 dém -13.41 d8 1.752 GHz 1.755 GHz | 100.000 kHz 1.75389 GHz 7.91 dBm -22.09 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -30.18 dBm -17.18 68 1.755 GHz 1.756 GHz 30.000 kHz 175501 GHz -30.14 dBm -17.14 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71038 GHz 7.84 dém -22.16 d8 1.756 GHz 1.765 GHz 1,000 MHz 1.75620 GHz -26.95 dbm -13.95 dB
]—r T ; —
i 2
Dater 14.JAN.2018 21:15:11 4.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-21 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS , 20 chine :
10 dBm f 10 dBm \
0 de / 0dem \
-10 dam 7 -10 dBm y
-20 dem r H [‘I -20 dem
; i
-30 dBm / L,\ ‘ﬂ‘ [ E -p0 dem
I ‘ \ b~
-40 dem M e | i 40|dBm ™ —
”}AM'\MW-—JJ / W"‘“"‘ o \,‘M{\‘ N-'V»H L \_ %
50 dem i S0 Ak
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  Auimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70583 GHz -32.08 d&m -19.68 dé 1.750 GHz 1.755 GHz | 100.000 kHz 1.75468 GHz 20.74 dBm -9.26 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -23.20 dBm -10.20 8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -23.18 dBm -10.18 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71033 GHz 20.63 dem — T 1.756 GHz 1.765 GHz 1,000 MHz 1.75603 GHz -34.59 dbm -21.59 dB
i J i i
1:2 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o m
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine
10 dem 10 dBm:
F‘M “—W\-'-—«WI—M-\NH\ ot wa\
0ds f dem
| | \
-10 d8m i ! 10 dem
SPURIOUS_LINE_ABS | \1 L
“20 dem ﬂ, 20 dBm k
-30 dem L -30 dBm e, T
M T
PN / \ vy
-40 dBm—; T -40 dBm o o]
R TS
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  Auimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70868 GHz -27.15 dém -14.15 d8 1.750 GHz 1.755 GHz | 100.000 kHz 1.75410 GHz 6.29 dBm -23.71 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -30.00 dBm -17.00 8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -30.03 dBm -17.03 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71271 GHz £.76 dém =23.24. dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75611 GHz -26.87 dbm -13.87 dB
]—r T ; —
i 2
Dater 14.JAN.2018 21:31:06 4.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-22 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

14.JAN. 2018

Spectrum || spectrum
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PABS 20 chine
N
10 dBm { 10dBm \
0 day ‘J 0 dem \‘
-10 dBm _10 dBm 1
SPURIGUS. INE_AB5 1 B
-20 dem r \ 219 dem r. *
30 dBm | P e i
40 derm. — - 40dBm Ty JPasd,
L 5 Y
oA, o™ i N""]\'-\,. Mn i‘ k ; j L“"ﬁ'ﬂf‘r
50 dem At V.50 clfipn-tatcs
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -35.68 dbm -22.68 d& 1.750 GHz 1.755 GAz | 100.000 khz 1.75464 GHz 19.44 dBm -10.56 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -23.68 dém -10.68 d& 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -24.47 cBm -11.47 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71035 GHz 19.38 dem | -10.62 1.756 GHz 1765 GHz2 1,000 Mz 1 7ee11 ohs 3546 cbm 3548 db
Y
)i (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.90 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
s 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime
10 dem 10 dBm:
. ety i et iy
. Pt i At w—m—\ va N "\‘
o / - dem: \
-10 dBm \ 10 dBm
SPURIOUS_LINE_ABS f l‘ \
20 dBm { 20 dBm H‘
-30 dBm e -30 dBm e bomprcs
P S g
40 dem LY, il 40 dem
— IR P
50 dem 50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[I'Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -29.35 d&m -16.35 d8 1.750 GHz 1.755 GHz 100.000 kHz 1.75344 GHz 5.64 dBm -24.36 dB

1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -31.31 dBm -18.31 dB 1,755 GHz 1.756 GHz | 50.000 kHz 1.75500 GHz -31.98 dBm -15.98 dB

1.710 GHz 1.715 GHz 100.000 kHz 1.71184 GHz 5.60 dBm -24.40 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75601 GHz -27.91 dbm -14.91 db

T e —
) [ i )
Date: 14.JAN.2018 21:32:15 4.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-23 of 39

TEL : 886-3-327-3456

FAX . 88

6-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,90 db
SGL Count 100/100

Mode Auto Sweep

14.JAN.2018 21:

45:53

Date:

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
d 5 5 S Li SPURIOUS_LINE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 dhine
i q
10 dBm | \ 10 dBm # \
ode f( ! 0 dem {‘ \
-10 dem - ! -10 dem
SPURIGUS. LINE_ABS / \ i /‘ 1‘
EE— | e |
‘ | -3f|dem 1
\ - Jf | FU L ] S s N
e ‘ \J
i rewwiEPEA = S—
= T P L PYV ey 0 dBm—T—— e
-60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70151 GHz -30.64 dém -17.64 d& 1.745 GHz 1.755 GAz | 100.000 khz 1.75445 GHz 19.90 dBm -10.10 d&
1.705 GHz 1.710 GHz 100000 kHz 1.70999 GHz -32.57 dBm -19.57 dB 1755 GHz 1756 GHz 100.000 kHz 75500 ahe 3555 dom 1568 db
1.710 GHz 1.720 GHz 100.000 kHz 1.71058 GHz 19.03 dém ——l 1.756 GHz 1.765 GHz 1.000 MHz 1.75607 GHz -35.35 dBm -22.35 dB
Y
i - . ) ]

14.JaM.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 55 Line _$PURIOUS_LINE_ABS PASES
20 ghilie ~FPURIOUS_LINE_ABS PA 20 dhine
10 dem 10 dBm:
0 dB it AR AP A AN At o dbi g frr gttt o i o
T x
-10 d8m ( \ _1j dem I\
SPURIOUS_LINE_ABS { ‘ l
-20 dem — Il -30 dBm
/ \ |
30 dBm v 4 0 dBm . %
‘) \ | ——
n
Bm r -40 dem: = o]
50 dbm: 50 dem
-60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz_| ||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70893 GHz -31.30 dém -18.30 d& 1.745 GHz 1.755 GHz 100.000 kHz 1.75058 GHz 3.39 dém -26.61 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -33.25 dBm -20.25 dB 1,755 GHe 1756 GHz | 100,000 kHz 75501 GHz 37,31 dbm Z19.31 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71477 GHz 3.82 dem =26.17 d8 1.756 GHz 1.765 GHz 1,000 MHz 1.75604 GHz -30.70 dbm -17.70 dB
—
. —
) v [ j ] >
Date d.JAN.2018 21 B:ll 4.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-24 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
d J 5 S Li SPURIOUS _LINE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine r
10 dem rﬂ\ 10 dém I i}
ode / \ 0 dem } \
-10 dem L -10 dem ;
I &
I ﬂ -20 dém r ‘\
IL n -3fldem :
- n | e O N O P
LU T vy Al J l j \ l N\ et M N
s I ml [l 0 bem It ]
el P A (S WYL B e L e
-60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | REW | Freguency |  Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70162 GHz -35.82 dBm -22.82 d& 1.745 GHz 1.755 GAz | 100.000 khz 1.75442 GHz 16.68 dBm -11.12 dB
1,709 GHz 1.710 GHz 100,000 kHz 170999 GHz -33.44 dém -20.44 dB 1755 GHz 1788 anz 100,000 kHz 175501 GHz 3067 dBm 1767 de
1.710 GHz 1.720 GHz 100.000 kHz 1.71059 GHz 18.51 dém ——t 1.756 GHz 1.765 GHz 1.000 MHz 1.75618 GHz -36.69 dBm -23.69 dB
Y —
Il - . i ] )
Date: 14.JAN.2018  21:47:02 Date: 14.JAM.2018 21:58:52
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[_] . o
Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 55 Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS PA 20 chine
10 dBm 10 dBm
ods N T I e e e ~
-10 dBm { \ I
SPURIOUS_LINE_ABS { ‘ l
20 dem ' !
' \
-30 dém £ lﬂ'\
_~..-—a|' v \ e
i J | ntiin
r? ™) e
-50 dem 50 dem
-60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70899 GHz -32.11 dém -19.11 d& 1.745 GHz 1.755 GAz | 100.000 khz 1.75167 GHz 2.38 dBm -27.62 dB
1,709 GHz 1.710 GHz 100,000 kHz 170997 GHz -35.00 dém -22.00 dB 1755 GHz 1788 anz 100,000 kHz 175501 GHz 34.37 B i de
1.710 GHz 1.720 GHz 100.000 kHz 1.71450 GHz 2.37 dBm —r2 8 1.756 GHz 1.765 GHz 1.000 MHz 1.75634 GHz -32.60 dBm -19.60 dB
Y —
Il - . i ] )
Date d.JAN.2018 21:45:20 Date: 14.JAM.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-25 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum || spectrum
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
d J 5 S Li SPURIOUS _LINE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine '\
10 dem ﬂ 10 dBm /l
ode // )L 0 dem ( \
-10 d&m r[ T -10 dBm
SPURIGUS. LINE_ABS ! \ 'L
7 N e i
\ / '
/
et W _,J/ e,
o™ el W “d wm i -
VY
ST PRSI SRY | | e
60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70893 GHz -36.02 dém -23.02 d& ST erE | Lr%s o |~ 100.000 kHz EN T 20.16 dBm —gml
1,709 GHz 1.710 GHz 150,000 kHz 1,71000 GHz -23.31 dém -16.31 dB 1755 GHz 1788 anz 150,000 kHz 175501 GHz 2881 dBm celde
1.710 GHz 1.725 GHz 100.000 kHz 1.71086 GHz 20.65 dBm —— 1.756 GHz 1.765 GHz 1.000 MHz 1.75627 GHz -34.595 dBm -21.95 dB
Y
i - . ) ]
14.JAN.2018 Date: 14.JAM.2018 47
Lowest Band Edge / Full RB Highest Band Edge / Full RB
. o
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 55 Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS PA 20 chine
10 dBm 10 dBm
ods [ LN 0 g
-10 dém i \ -10 dBm \
SPURIOUS_LINE_ABS l‘ [ \
20 dem ‘J \ 20 dem \
-30 dBm / ule o dem \
-40 dBm "4 -40 dBm
-50 dém 50 dem
-60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
1.700 GHz 1.708 Grz 1.000 MHz 1.70762 Ghz -32.02 dém -10.02 d& T R T [ Too.con e Ry 1.4 dbm _Zaml
1,709 GHz 1.710 GHz 150,000 kHz 170998 GHz -35.41 dém -22.41 dB 1755 GHz 1788 anz 150,000 kHz 175502 GHz 32 40 dBm 1940 de
1.710 GHz 1.725 GHz 100.000 kHz 1.71868 GHz 2.11 dBm -27.85 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75676 GHz -30.78 dBm -17.78 dB
il Y = —
( 1 ] )
Date d.JAN.2018 22:05:15 4.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-26 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
1 5 5 S Line SPURIOUS, INE_ABS PASS
20 uIE’I_:'JL-! PURIOUS_) INE_ABS PABS WI 20 dbm ﬂ
10 dBm J . 10 dém ’ \
0 de } ‘ 0 dBm
I [
-10 dém -10 dBm |

-20 dBem |\I \

-30 pem f
W.J-!‘! \\\ ’ ' 4 fBm ’( ——
I I e Vi, f \\ "J [
1 -50 dBm
PV L WPIPRPY R R IR NN | WYY "
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts StD_L 765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70881 GHz -36.51 dBm -23.51 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.75415 GHz 19.03 dBm -10.57 dB
1.709 GHz 1.710 GHz 150,000 kHz 1.70957 GHz -25.39 dBm -16.39 dB 1.755 GHz 1.756 GHz | 150.000 kHz 1.75502 GHz -29.97 dBm -16.97 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71085 GHz 19.12 dém -10.88 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75601 GHz -37.53 dbm -24.53 db
—
T
] L [ ) ]
14.JAN.2018 22: Date: 14.JAMN.2018 22:13:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 58 Line SPURIOUS_LINE_ABS. PASES
20 ghine _FPURIOUS }INE_ABS PA 20 dbm=
10 dBm 10 dBm
ods . 0 deyme n
-10 dBm r \ -1 dBm \
SPURIOUS_LINE_ABS } l ‘
20 dem ] t 20 dem k
-30 dBm I -¢0 dém
r“""""‘%w
-40 dem ‘.,-“1 40 dBrm I‘*w [
-50 dém 50 dem
-60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70777 GHz -31.80 dém -18.80 d& 1.740 GHz 1.755 GAz | 100.000 khz 1.74732 GHz 0.73 dBm -20.27 dB
1,709 GHz 1.710 GHz 150,000 kHz 1,71000 GHz -36.03 dém -23.03 dB 1755 GHz 1788 anz 150,000 kHz 175501 GHz 35.50 dBm 52,50 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71868 GHz 0.89 dBm _’29-91 de 1.756 GHz 1.765 GHz 1.000 MHz 1.75707 GHz -33.00 dbm -20.00 dB
Y —
Il - . i ] )
Dater 1 JAN.2018 22:06:24 18 16:14
SPORTON INTERNATIONAL INC. Page Number 1 A4-27 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || spectrum
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 S Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine ﬂ
10 dem n 10 dém l \
ode J \ 0 dem
HI ‘ / }|
-10 dém 1 -10 deém .
SFURIGUS . INE_ABS I 1 J \
{ f T !I\ !
_ - fom 1
P | i i /Il e
e m
— ~ N x| ps T 1 )
R R " R L NP RS Yy . [ttt ‘l\”v\—b.nl ‘u-'"-mrw\rw“-n-“”*“""
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70800 GHz -36.50 dém -23.90 d& 1.735 GHz 1.755 GAz | 100.000 khz 175391 GHz 20.31 dBm -9.69 db
1,709 GHz 1.710 GHz 200.000 kHz 170999 GHz -32.18 dém -19.18 dB 1755 aHz 1788 anz 200,000 kHz 175500 GHz 3071 dBm 1771 de
1.710 GHz 1.730 GHz 100.000 kHz 1.71109 GHz 20.25 dBm ——E 1.756 GHz 1.765 GHz 1.000 MHz 1.75609 GHz -36.56 dBm -23.56 dB
Y
i - . ) ]
LA dRL 01 Date: 14.JAN.2018
Lowest Band Edge / Full RB Highest Band Edge / Full RB
. o
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 55 Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS PA 20 chine
10 dBm 10 dBm
0ds r,_vww S - .\ 0 e S SN
-10 dBm -10 dem
SPURIOUS_LINE_ABS I } \
20 dem f L_ 20 dem k
-30 dBm N A |fl 70 cem e =
v Py [
40 dem -40 dem
-50 dem 50 dem
-60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.700 Gz 1.709 GHz 1.000 MHz 170047 GHz -33.13 dém -20.13 d& 1.735 Ghz 1.765 Ghz | 100.000 kHz 1.73651 GHz 1.27 dbm -28.73 dB
1,709 GHz 1.710 GHz 200.000 kHz 1,71000 GHz -37.28 dém -24.28 dB 1755 aHz 1788 anz 200,000 kHz 175503 GHz 3295 dBm 1995 de
1.710 GHz 1.730 GHz 100.000 kHz 1.72747 GHz 1.26 dBm —E B 1.756 GHz 1.765 GHz 1.000 MHz 1.75714 GHz -29.39 dBm -16.39 dB
Y —
Il - . i ] )
Dater 1 JAN.2018 22:22:18 4.0aM.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-28 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 S Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine ﬂ
10 dem ﬂ 10 dém l \
ode }J \l 0 dem f 1
-10 d&m T -10 dBm
SPURIOUS_LINE_&BS i H ﬂ ( lj
-20 dBm T b -20 dBm 3
J F f a
-30 dBm Pf s I I 3 tem
|
40 dery o 1 AN || ) ! o P
J ) W ‘\ M
-50 dBm AN I - "hﬂ 5 dpm | ' ot T
| wu-\-f WA L«mw\/\uwmm'ﬂr ferfn s LS ""v-\vw v
60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70898 GHz -37.89 dém -24.89 d& 1.735 GHz 1.755 GAz | 100.000 khz 1.75389 GHz 16.62 dBm -11.18 d&
1,709 GHz 1.710 GHz 200.000 kHz 170999 GHz -32,33 dém -19.33 dB 1755 aHz 1788 anz 200,000 kHz 175505 GHz 3244 dBm 1944 de
1.710 GHz 1.730 GHz 100.000 kHz 1.71109 GHz 19.44 dém ——ct 1.756 GHz 1.765 GHz 1.000 MHz 1.75610 GHz -37.54 dbm -24.54 dB
Y —
Il - . i ] )
Date: 14.JAN.2018 Date: 14.JAM.2018
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[_] . o
Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 55 Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS PA 20 chine
10 dBm 10 dBm
o rnmwu\. (NPT e vy v S A AR g 0 dpo e eyl e Pnion]
-10 dBm \ -1 dem
SPURIOUS_LINE_ABS [ \ l
20 dem J i -25 dBm \
-30 dBm ¢ M 5b cem ’
—y ), ! i ——
40 derm el 40 dBm - [
-50 dem 50 dem
-60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70733 GHz -32.61 dém -19.61 d& 1.735 GHz 1.755 GAz | 100.000 khz 1.73607 GHz 0.35 dBm -29.65 dB
1,709 GHz 1.710 GHz 200.000 kHz 170999 GHz -37.28 dém -24.28 dB 1755 aHz 1788 anz 200,000 kHz 175506 GHz 3490 dBm 2100 de
1710 GHz 1.730 GHz 100.000 kHz 172719 GHz sg.32dem L__c30.32 de 1.756 GHz 1.765 GHz 1.000 MHz 1.75603 GHz -30.53 dBm -17.93 dB
Y —
Il - . i ] )
Pates LELJRLEOLE 22iatean Date: 14.JAN.2018 16
SPORTON INTERNATIONAL INC. Page Number 1 A4-29 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

Conducted Spurious Emission

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm Offset 12.90 dB

SGL Count 100/100

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.90 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr

Limit PABS Limit ¢heck PABS
-10 déh e Hhpd -10 ddAR—FELIRIOUS |INE ABS PAES
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 d8 20 dBm
-30 d8 -30 dBm
-40 dB eSS ot -40 dBm 7 -

A= LMWMWVM“WLM "Fu-dar- LMWMNWWNNM
-60 dg -60 dBm
70 d2 70 dBm

dB -80 dBm

derm -0 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 796.15942 MHz -45.49 dBm -32,40 dB 30,000 MHz 1,000 GHz 1.000 MHz 723.44578 MHz -45,40 dem -32,40 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62216 GHz -45.18 dBm -32.18 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66448 GHz -45.37 dBm -32.37 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.99650 GHz -43,94 dBm -30,94 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00568 GHz -43,98 dBm -30,98 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96742 GHz -36.51 dBm -23.51dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94392 GHz -36.53 dBm -23.53 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.37683 GHz -43.61 dBm -30.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.38583 GHz -43.66 dBm -30.66 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.11320 GHz -41.55 dBm -28.55 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34451 GHz -41.71 dBm -28.71 dB
] Wi [ )i J [
Spectrum e Spectrum -
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit thrrk PARS Limit rtm-k PA
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS p
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dB N i T -40 dBm A "
. v LMWMMNWM s LWWWMW‘ o
-60 dB -60 dBm
-70 dg -70 dBm
dBm -0 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 712.29535 MHz -45.61 dBm -32.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 692.42129 MHz -45.41 dem -32,41 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -45.43 dBm -32.43 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64840 GHz -45.20 dBm -32.20 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98498 GHz -44,03 dBm -31.03 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,05000 GHz -44,12 dBm -31,12 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85692 GHz -36.69 dBm -23.68 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93892 GHz -36.69 dBm -23.69 db
9.000 GHz 13.000 GHz 1.000 MHz 12.37783 GHz -43.59 dBm -30.59 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.36633 GHz -43.69 dBm -30.69 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.10570 GHz -41.62 dBm -28.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11153 GHz -41.38 dBm -28.38 dB
J i )| "4
SPORTON INTERNATIONAL INC. Page Number 1 A4-30 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



s=amranas. FCC RF Test Report Report No. : FG700519

LTE Band 4/ 1.4MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 12,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS P
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB I Aanar -40 dBm ! e
AN LWWMMWM)WM = LMWM‘MMJ v
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 811.18691 MHz -45.55 dBm -32.55 dB 30,000 MHz 1.000 GHz 1.000 MHz 5B82.86607 MHz -45.54 dBm -32.54 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68863 GHz -45.12 dBm -32.12 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.63511 GHz -45.25 dBm -32.25 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.97099 GHz -44,03 dBm -31.03 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,06309 GHz -44,07 dBm -31.07 dB
3.000 GHz 2.000 GHz 1.000 MHz 4.80259 GHz -34.55 dBm -21.55 dB 3.000 GHz 9.000 GHz 1.000 MHz 4.8020% GHz -35.83 dBm -22,83 db
9.000 GHz 13.000 GHz 1.000 MHz 12.39833 GHz -43.65 dBm -30.65 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.36333 GHz -43,49 dBm -30.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.32410 GHz -41.60 dBm -28.60 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.35285 GHz -41.63 dBm -28.63 d&
{ 1 J L] ( )| J L]
14.72N.2018 09 14.J8M.2018
Spectrum Spectrum
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit thrrk PARS Limit fthnrk PAES
10 défE—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB . -40 dBm o "
— LMWM,MMW e LMWMNWM’ S S
B G m
-60 dB -60 dBm
70 de -70 dBm
dBm -80 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 721.02199 MHz -45.49 dBm -32.49 dB 30,000 MHz 1,000 GHz 1.000 MHz 843.18091 MHz -45.49 dBm -32.49 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66659 GHz -45.22 dBm -32.22 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -44,92 dBm -31.92 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,99774 GHz -44,12 dBm -31.12 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,03560 GHz -43,98 dBm -30,98 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85142 GHz -36.63 dBm -23.63 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.54892 GHz -36.80 dBm -23.80 db
9,000 GHz 13.000 GHz 1.000 MHz 12.34133 GHz -43,54 dBm -30.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.38433 GHz -43.56 dBm -30.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.35993 GHz -41.43 dBm -28.43 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11195 GHz -41.43 dBm -28.43 dB
—_
( ) J o ( )

SPORTON INTERNATIONAL INC. Page Number 1 A4-31 of 39
TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,90 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.90 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
-10 4R —HEURIOUS LINE _ABS PAES -10 d#RR—FBLRIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS._LINE ABS
-20 d8 20 dBm
-30 d8 30 dBm
40 dB .JL -40 dBm S J'L.
A, 2 P, p A, i'\nM o M.hl ”ww A "
*50 de o T At o MM;‘&WWJ e
-60 dg -60 dBm
70 dg 70 dBm
dB -80 dBm
derm -0 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 774.83008 MHz -45.24 dBm -32.24 dB 30,000 MHz 1.000 GHz 1.000 MHz 783.07096 MHz -45.16 dBm -32.16 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69388 GHz -45.11 dBm -32.11 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -45,13 dBm -32,13 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.99321 GHz -44,03 dBm -31.03 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.99609 GHz -44,11 dBm -31,11dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93942 GHz -36.57 dBm -23.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95692 GHz -36.65 dBm -23.65 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.38633 GHz -43.43 dBm -30.43 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.37333 GHz -43,63 dBm -30.63 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.32993 GHz -41.50 dBm -28.59 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.33785 GHz -41.67 dBm -28.67 d&
-
) i L ) (]
14,74
Spectrum e Spectrum -
Ref Level 0.00 dBm Offset 12.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthrr,k PARS Limit rtwr,k PA
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
=20 dBi -20 dBm
-30 dB <30 dBm
0 de 1 A 40 dBm
Lhads L
i Wmﬂwwml"”w o
=50 dB =50 dBm
-60 dB -60 dBm
-70 dB -70 dBm
dBm -80 dBm
-00 der -90 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit

30.000 MHz 1.000 GHz 1.000 MHz 891.65667 MHz -45.41 dBm -32.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 627.46377 MHz -45.43 dBm -32.43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69248 GHz -45.14 dBm -32.14 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69633 GHz -45.26 dBm -32.26 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.97304 GHz -44,01 dBm -31.01 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.07593 GHz -43.31 dBm -30.81 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.50558 GHz -35.58 dbm -22.58 dB 3.000 GHz 2,000 GHz 1.000 MHz 4.90559 GHz -36.18 dBm -23.18 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.38433 GHz -43.67 dBm -30.67 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.37533 GHz -43.,60 dBm -30.60 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.32118 GHz -41.68 dBm -28.68 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11570 GHz -41.44 dBm -28.44 dB

—

) i [ )i J [

56 14.JAN.2018  21:
SPORTON INTERNATIONAL INC. Page Number 1 A4-32 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,90 dB

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.90 dg

Mode

Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
40 d e ki 'J ~40 dbm i ki 'J
memwww Lt s LMWNJMWWW
c m
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 814.58021 MHz -45.57 dBm -32,57 dB 30,000 MHz 1,000 GHz 1.000 MHz 753.50075 MHz -45.45 dBm -32.45 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69598 GHz -45.34 dBm -32.34 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.54590 GHz -45.50 dBm -32,50 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,95535 GHz -43,80 dBm -30,80 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00321 GHz -43,98 dBm -30,98 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94742 GHz -36.65 dBm -23.65 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85992 GHz -36.72 dBm -23.72 db
9.000 GHz 13.000 GHz 1.000 MHz 12.35083 GHz -43.44 dBm -30.44 dB 9.000 GHz 13,000 GHz | 1.000 MHz 12.38283 GHz -43,19 dBm -30.19 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.34618 GHz -41.37 dBm -28.37 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34493 GHz -41.56 dBm -28.56 dB
—
J L] L ] A
14.J2
Spectrum e Spectrum -
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthrr,k PARS Limit rtwr,k PA
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
0 dB s _J -40 dBm o _J
D-'”‘ . LMW@&MMMWM petnan LWWMNWM‘ S
-60 dB -60 dBm
-70 dg -70 dBm
dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 692.90605 MHz -45.40 dBm -32,40 dB 30,000 MHz 1,000 GHz 1.000 MHz 777.73863 MHz -45.44 dBm -32.44 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65645 GHz -45.34 dBm -32.34 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69108 GHz -45.27 dBm -32.27 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99362 GHz -43,89 dBm -30,80 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,03765 GHz -43,97 dBm -30,97 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85692 GHz -36.65 dBm -23.65 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.96242 GHz -36.92 dBm -23.92 db
9.000 GHz 13.000 GHz 1.000 MHz 12.36433 GHz -43.53 dBm -30.53 dB 9.000 GHz 13,000 GHz | 1.000 MHz 12.34633 GHz -43.60 dBm -30.60 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.34118 GHz -41.60 dBm -28.60 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11320 GHz -41.45 dBm -28.45 dB
—
) i [ )i J [
14.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-33 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978




s=amranas. FCC RF Test Report Report No. : FG700519

LTE Band 4 / 5MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 12,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS P
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
40 dB 1 - -40 dBm ! A
e arar
> LWWMF‘MMW A, v mewwww
0 dB M50 dBm
-60 dB -60 dBm
70dB 70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 669.15292 MHz -45.23 dBm -32.23 dB 30,000 MHz 1.000 GHz 1.000 MHz 756.89405 MHz -45 .41 dBm -32.41 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68093 GHz -45.34 dBm -32.34 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.55990 GHz -45.17 dBm -32,17 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.95823 GHz -44,13 dBm -31.13 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08704 GHz -44,09 dBm -31.09 dB
3.000 GHz 2.000 GHz 1.000 MHz 4.80908 GHz -36.05 dBm -23.05 dB 3.000 GHz 9.000 GHz 1.000 MHz 4.8095% GHz -36.58 dBm -23.58 db
9.000 GHz 13.000 GHz 1.000 MHz 12.36483 GHz -43.60 dBm -30.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37283 GHz -43,42 dBm -30.42 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.34926 GHz -41.56 dBm -28.56 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11820 GHz -41.71 dBm -28.71 dB
{ 1 J L] ( )| J L]
14.0AN.2018  21:43:01 14.JAM.2018 21:43:5

LTE Band 4 / 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum Spectrum
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit thrrk PARS Limit fthnrk PAES
10 défE—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB ", -40 dBm A
Caadad [y Caaa
pewoma LMWMNWVVV Y e LWWwW\JW‘ e
V=0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -45.56 dBm -32.56 dB 30,000 MHz 1.000 GHz 1.000 MHz 715.68966 MHz -45.55 dém -32,55 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -42.31 dBm -29.31 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -44,32 dBm -31.32 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99362 GHz -44,10 dBm -31,10 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08745 GHz -43,93 dBm -30,93 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94892 GHz -36.83 dBm -23.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94542 GHz -36.58 dBm -23.58 db
9,000 GHz 13.000 GHz 1.000 MHz 12.37633 GHz -43,64 dBm -30.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37733 GHz -43.61 dBm -30.61 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.33576 GHz —-41.35 dBm -28.35 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34326 GHz -41.67 dBm -28.67 dB
—_

( ) J e (

SPORTON INTERNATIONAL INC. Page Number 1 A4-34 of 39
TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4/ 10MHz

Spectrum ué' Spectrum ué:
Ref Level 0,00 dBm  Offset 12,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB - -40 dBm .
Cad " Laaas
o LMWM PN RPPRSA LU T qﬁ-ﬁ LMWMWMW
B & m
-60 dB -60 dBm
-70 dB -70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 725.38481 MHz -45.49 dBm -32,40 dB 30,000 MHz 1,000 GHz 1.000 MHz 623.10085 MHz -45,43 dem -32,43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68548 GHz -45.35 dBm -32.35dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60117 GHz -45.18 dBm -32,18 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.93848 GHz -44,06 dBm -31.06 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00815 GHz -44,07 dBm -31.07 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96292 GHz -36.69 dBm -23.68 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97342 GHz -36.72 dBm -23.72 db
9.000 GHz 13.000 GHz 1.000 MHz 12.36883 GHz -43.5¢ dBm -30.54 dB 9.000 GHz 13,000 GHz | 1.000 MHz 12.35683 GHz -43,42 dBm -30.42 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.11320 GHz -41.52 dBm -28.52 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.33951 GHz -41.42 dBm -28.42 dB
—
{ 1 J L] ( )| J L]
: L4.JAN.2018 21:53:48
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum e Spectrum -
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthrr,k PARS Limit rtwr,k PA
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB ‘__‘_J -40 dBm e '_—ﬂ
- PR DPST [J SUTIpRy NS O s I [N IDRUP VU [P STy NS o W
-60 dB -60 dBm
-70 dg -70 dBm
-80 dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 83930285 MHz -45.46 dBm -32,46 dB 30,000 MHz 1,000 GHz 1.000 MHz 737.01899 MHz -45,61 dem -32,61 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65400 GHz -45.36 dBm -32.36 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.46299 GHz -45.25 dBm -32.25 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98992 GHz -44,04 dBm -31.04 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08374 GHz -43,94 dBm -30,94 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96092 GHz -36.31 dBm -23.31dB 3.000 GHz 9.000 GHz 1.000 MHz 695442 GHz -36.61 dBm -23.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.36583 GHz -43.57 dBm -30.57 dB 9.000 GHz 13,000 GHz | 1.000 MHz 12.37983 GHz -43.62 dBm -30.62 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.32118 GHz -41.71 dBm -28.71 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34285 GHz -41.66 dBm -28.66 dB&
—
) i [ )i J [
14.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-35 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué' Spectrum ué:
Ref Level 0,00 dBm  Offset 12,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB ~ 40 dem— o
e - Aiohis
J—_VV LWWWWMW et ‘ wawﬂwm’w
~ m
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 792.28136 MHz -45.36 dBm -32.36 dB 30,000 MHz 1.000 GHz 1.000 MHz 728.29335 MHz -45.58 dém -32.58 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -32.24 dBm -19.24 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69738 GHz -36.63 dBm -23.63 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99609 GHz -43,79 dBm -30,79 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,03848 GHz -44,03 dBm -31.03 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85292 GHz -36.55 dBm -23.55dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87292 GHz -36.61 dBm -23.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.35583 GHz -43.48 dBm -30.48 dB 9.000 GHz 13,000 GHz | 1.000 MHz 12.36433 GHz -43,31 dBm -30.31 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.11320 GHz -41.56 dBm -28.56 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34201 GHz -41.46 dBm -28.46 dB
—
i A

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Spectrum

Offset 12.90 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12,90 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rthrr,k PARS Limit rthnr,k PA
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 d8 20 dBm
30 d8 -30 dBm
o -40 dBm v ”
LMWMMWWWW e N LWWMNWMJWW
e m
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 740.41229 MHz -45.46 dBm -32.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 717.14393 MHz -45.58 dBm -32.58 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -45.24 dBm -32.24 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -44.96 dBm -31.86 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99568 GHz -44.11 dBm -31.11 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.03086 GHz -44,06 dBm -31.06 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.96442 GHz -36.81 dbm -23.81 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96642 GHz -36.73 dBm -23.73 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.37183 GHz -43.56 dBm -30.56 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.39933 GHz -43,58 dBm -30.58 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.10278 GHz -41.79 dBm -28.72 db 13.000 GHz 18,000 GHz 1.000 MHz 16.33326 GHz -41,37 dém -28.37 dB&
—
) i [ )i J [
14.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-36 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978




s=amranas. FCC RF Test Report Report No. : FG700519

LTE Band 4 / 15MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 12,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS P
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
0 de I —"L 40 dBm
L st oo, Aot put e e tatn g Vo e
=50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 761.25687 MHz -45.51 dBm -32.51 dB 30,000 MHz 1.000 GHz 1.000 MHz 833.97051 MHz -45.62 dém -32.62 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.64860 GHz -45.33 dBm -32.33dB 1.000 GHz 1.700 GHz 1.000 MHz 1.49343 GHz -45.23 dBm -32.23 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -41,04 dBm -28,04 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.76809 GHz -43,26 dBm -30,26 dB
3.000 GHz 2.000 GHz 1.000 MHz 4.82859 GHz -36.44 dBm -23.44 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95342 GHz -36.78 dBm -23.78 db
9.000 GHz 13.000 GHz 1.000 MHz 12.35483 GHz -43.70 dBm -30.70 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.38433 GHz -43.40 dBm -30.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.11237 GHz -41.52 dBm -28.52 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11570 GHz -41,57 dBm -28.57 dB&

LTE Band 4 / 20MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum Spectrum
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit thrrk PARS Limit fthnrk PAES
10 défE—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
40 dB A -40 dBm T s |
A LWWM’\MWW ot wawﬂwwm
=0 dem
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 851.90655 MHz -45.48 dBm -32,48 dB 30,000 MHz 1,000 GHz 1.000 MHz 953.70565 MHz -45,56 dBm -32,56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -32.35 dBm -19.35 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -35.31 dBm -22.31 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98530 GHz -43,74 dBm -30,74 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08128 GHz -43,87 dBm -30,87 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85292 GHz -36.76 dBm -23.76 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85192 GHz -36.35 dBm -23.35 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.36283 GHz -43,59 dBm -30.59 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.34933 GHz -43 .44 dBm -30.44 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.11570 GHz -41.44 dBm -28.44 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11028 GHz -41,73 dem -268,73 db
—_
( ) J o ( ) )
«JAN 14.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-37 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,90 dB

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.90 dg

Mode

Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg J -40 dBm i
(A AR Vhada
LMWMWMW gt mewwmw
£50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 824.76012 MHz -45.48 dBm -32.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 699.69265 MHz -45.51 dBm -32.51 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68898 GHz -44.99 dBm -31.99 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.54590 GHz -45.28 dBm -32.28 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.28867 GHz -44,19 dBm -31.19 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.02366 GHz -44,02 dBm -31.02 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94392 GHz -36.65 dbm -23.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96042 GHz -36.54 dBm -23.54 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.37533 GHz -43.58 dBm -30.56 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.37283 GHz -43,73 dBm -30.73 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.32285 GHz -41.70 dBm -28.70 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11112 GHz -41.78 dBm -28.78 dB
—
i A

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.90 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12,90 dB

Mode

Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rthrr,k PARS Limit rtwr,k PA
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40dB o - -40 dBm P o
- L memwww et LWWMWMW
B & m
-60 dB -60 dBm
-70 dg -70 dBm
derm -80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 750.59220 MHz -45.58 dBm -32,58 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -45,53 dBm -32.53 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65645 GHz -45.19 dBm -32.19 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68478 GHz -44.98 dBm -31.98 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.77179 GHz -43,55 dBm -30,55 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.77179 GHz -42.,63 dBm -20.63 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94392 GHz -36.66 dbm -23.66 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96092 GHz -36.50 dBm -23.60 db
9.000 GHz 13.000 GHz 1.000 MHz 12.38783 GHz -43.65 dBm -30.65 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.37933 GHz -43,51 dBm -30.51 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.10612 GHz -41.42 dBm -28.42 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.10737 GHz -41.49 dBm -28.49 dB
—
) i [ )i J [
14.JAN.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-38 of 39

TEL : 886-3-327-3456
FAX . 886-3-328-4978



s=amranas. FCC RF Test Report Report No. : FG700519
Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0009
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0031
PASS
-10 Normal Voltage 0.0000
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0008
Note:
1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =6.0 V. ; Maximum Voltage =8.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
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